

Certificate

Registration No.: PV 50306464

Page 1

Report No.: 50022594-001

License Holder:

Solar Frontier K. K.
Daiba Frontier Bldg. 2-3-2 Daiba
Minato-ku, Tokyo
135-8074, Japan

Product:

PV Module
Type:
SFxxx-L (xxx=130-160 in 5W steps)
SFxxx-S (xxx=130-175 in 5W steps)
SFxxx-T (xxx=130-175 in 5W steps)
SFxxx-W (xxx=130-175 in 5W steps)

Manufacturing Plant:

Solar Frontier K. K.
Kunitomi Plant
1815 Tajiri, Kunitomi-cho
Higashimorokata-gun Miyazaki
880-1104 Japan

Basis:

- IEC 61701:2011**
EN 61701:2012
"Salt mist corrosion testing of
Photovoltaic (PV) modules"
- Factory Inspection**
To document the consistent quality of
the product factory inspections are
performed periodically.



www.tuv.com
ID 0000023497

Remarks:

- Valid in conjunction with TÜV Rheinland certificate acc. to IEC EN61646 and only for the material combination as listed in the above mentioned test report.
- Test performed with severity 6 of 6.

Conditions:

The product test is voluntarily according to technical regulations. Any change of the design, materials, components or processing may require the repetition of some of the qualification tests in order to retain type approval.

The certificate is valid until 08 February 2020.



Certification body



Yokohama, 23 March 2015

Hideo Naomoto

TÜV Rheinland Japan Ltd. – Yokohama 222-0033, Japan

Certificate

Registration No.: PV 50306464

Page 2

Report No.: 50022594-001

License Holder:

Solar Frontier K. K.
Daiba Frontier Bldg. 2-3-2 Daiba
Minato-ku, Tokyo
135-8074, Japan

Product:

PV Module
Type:
SFLxx-D (xx = 85, 90, 95, 100)

Manufacturing Plant:

Solar Frontier K. K.
Miyazaki Plant 2
789-20 Kanou hei, Kiyotake-cho
Miyazaki-shi, Miyazaki
889-1605 Japan

Basis:

- IEC 61701:2011
EN 61701:2012**
"Salt mist corrosion testing of
Photovoltaic (PV) modules"
- Factory Inspection**
To document the consistent quality of
the product factory inspections are
performed periodically.



www.tuv.com
ID 0000023497

Remarks:

- Valid in conjunction with TÜV Rheinland certificate acc. to IEC EN61646 and only for the material combination as listed in the above mentioned test report.
- Test performed with severity 6 of 6.

Conditions:

The product test is voluntarily according to technical regulations. Any change of the design, materials, components or processing may require the repetition of some of the qualification tests in order to retain type approval.

The certificate is valid until 08 February 2020.



Certification body



Hideo Naomoto

Yokohama, 23 March 2015

TÜV Rheinland Japan Ltd. – Yokohama 222-0033, Japan